
Parts Breakdown
Model VP-NL-0040-M 50003



Parts Breakdown

Item No. Description Position Item No. Description Position Item No. Description Position

35230 Vacuum Chamber Complete for 50003 0010 35256 Air Pressure Hose Blue 10x8 for 50003 0245 35282 T-Screw-In Hose Coupling 1/8x6 Ext. 
for 50003 0580

35231 Branch Pipe HFE-1 Ready for 50003 0020 35257 Insert Coupling Straight 1/4x10 for 50003 0250 35203 Plug Plastic 1/8 for 50003 0810

35232 O-Ring 32x3 for 50003 0030 35258 Blind Plug 3/8 MS/VN for 50003 0255 35284 Extension Piece Oildrain for 50003 0820

35233 Filter for 50003 0040 15716 3-Way Valve for 50003 0260 35285 Valve 2/2 MA-222-003-P27-SAH 24 
for 50003 0830

35234 Adj.Screw/Soc.Head M8x30 DIN916 A2 
for 50003 0050 30015 Square Hose Coupling 1/4x6 Ext. for 

50003 0270 35205 Brass Double Nipple 1/8 for 50003 0840

27814 Hexagon Nut M8 DIN934 A2 for 50003 0060 35261 Brass Hose Coupling 1/4x8 Ext. for 50003 0350 35225 Silencer ID-CL 1/8 for 50003 0850

35236 Spring Ring M8 DIN127 A2 for 50003 0070 30015 Square Hose Coupling 1/4x6 Ext. for 
50003 0360 65830 Insertplate 200-Basic for 50003 0900

35237 Hex.Socket Head Cap Screw M5x30 
DIN912 A2 for 50003 0080 15775 Micro Switch MV3003L for 50003 0370 35289 Vacuum Cover SB-520 Complete for 

50003 1010

15722 Vacuum Valve without Decomp.Head 
32mm for 50003 0090 27823 Hexagon Nut M3 DIN934 A2 for 50003 0380 35290 Sight Glass 200 (380x280x20) for 50003 1020

15723 Decompress Head Vacuumvalve 32mm 
for 50003 0100 27822 Castle Washer M3 for 50003 0390 35105 Sil.Profile Lidgasket 8mm 60 SH/25MTR 

for 50003 1030

35240 Support Gas Cylinder for 50003 0110 35266 Distance Bush PCB Main for 50003 0395 35292 Lid Locker Hook V951L7-1BP for 50003 1040

35241 Support Microswitch MV3000 for 50003 0115 30011 Slotted Cheese Head Screw M3x20 A2 
DIN84 for 50003 0400 35293 Slotted Cheese Head Screw M3x5 A2 

DIN84 for 50003 1050

35242 Packing Branchpipe Mobiles for 50003 0120 27781 Hexagon Flangenut M6 DIN6923 A2 
for 50003 0420 27788 Adj.Screw/Soc.Head M6x25 DIN916 A2 

for 50003 1060

15756 Gascylinder 1000320 (1X) for 50003 0130 27788 Adj.Screw/Soc.Head M6x25 DIN916 A2 
for 50003 0430 35295 Rodend Hinge Cover for 50003 1070

35244 Hexagon Screw M6x25 DIN933 A2 for 
50003 0135 35270 Adj.Screw/Soc.Head M6x20 DIN916 A2 

for 50003 0450 27808 Adjusting Fork for 50003 1080

35245 Hexagon Nut M6 DIN934 A2 for 50003 0140 27781 Hexagon Flangenut M6 DIN6923 A2 
for 50003 0460 27809 Adjusting Fork Closingpin for 50003 1090

27786 Flat Washer M6 D9021 A2 for 50003 0150 35272 Hex.Socket Head Cap Screw M5x8 
DIN912 A2 for 50003 0470 35298 Cable Gland M20x1.5 Brass for 50003 1160

35247 Blind Stopper + O-Ring 1/4 MS/VN for 
50003 0170 35273 Hingepin for 50003 0480 35299 Handle GN-565-26-192-SW 800 for 

50003 1200

35248 Hose Coupling 1/2x10 Ext. for 50003 0180 35274 Spring Collar for 50003 0490 35300 Hexagon Screw M8x20 DIN933 A2 for 
50003 1210

35249 Elbow Coupling 10x1/4 for 50003 0190 35275 Safety Pin Hinge for 50003 0500 35301 Castle Washer Red Copper M8 for 
50003 1220

35250 Gas Nozzle Universal for 50003 0200 35276 Spring Ring 12mm DIN471 for 50003 0510 35302 Mounting Plate 160x455x5 for 50003 2000

35251 Hexagon Nut M8x1 Low DIN439B for 
50003 0205 27827 Flat Washer M10 D9021 A2 for 50003 0520 15792 Combi-Transformer P200/460V-S24/32V 

for 50003 2020

35252 Gas Valve for Gas Distribution for 50003 0210 27826 Adj.Screw/Soc.Head M10x50 D916 A2 
for 50003 0530 35304 Earth Terminal PE 4-2/3 for 50003 2030

35253 Closing Plug Silicon Holder for 50003 0220 35279 Self Locking Hexagon Nut M10 DIN985 
VZ for 50003 0540 35305 End Fent for 50003 2050

35254 Reducing Nipple 1/2x3/8 for 50003 0230 27819 Square Hose Coupling 1/8"x6 Ext. for 
50003 0550 35306 Fuse Clamp 2.5-2/ZSI for 50003 2060

35255 Distribution Block 4DVB/VP 3/8-1/4-4 
for 50003 0240 15751 Decompressfilter 1/2 for 50003 0570 35307 Zekering Keram.5x20 2.5A Traag for 

50003 2070

Model VP-NL-0040-M 50003



Item No. Description Position Item No. Description Position Item No. Description Position

15818 Fuse 5x20 4A Slow for 50003 2075 35334 WM05 Looping Transformer Primary 
for 50003 2330 27824 Castle Washer M6 for 50003 3600

15817 Fuse 5x20 8A Slow for 50003 2076 35335 WM06 Mas Pump-Threading Clamp 
for 50003 2340 27787 Hexagon Screw M6x16 DIN933 A2 for 

50003 3650

15784 TMBR AB193-TAB40 2 4-4 0A for 50003 2080 35336 WM11 Pump Cable MAS-MBS 2.5 for 
50003 2350 27824 Castle Washer M6 for 50003 3660

15785 TMBR AB193-TAB60 4 0-6 0A for 50003 2081 35337 WC04 Control Transformer Fuse-Clip 
for 50003 2360 35507 Holing Block Siliconholder HD-03 for 

50003 3690

15786 TMBR AB193-TAC10 6 0-10 0A for 
50003 2082 35338 WE02 Groundcord Machine-PE 2.5 for 

50003 2370 35866 O-Ring 27x2.5 for 50003 3700

15787 TMBR AB193-TAC16 10 0-16 0A for 
50003 2083 35339 Inter Connection Double MAS100C09 

for 50003 2380 35365 Mounting Screw Holing Block HD-03 
for 50003 3740

15781 TMBR AB193-TAPM Montage Sokkel 
for 50003 2085 15936 Sealbag 3000800-K(KL)L=340mm for 

50003 3010 35366 Spacer Sil.Holder Gas 42mm for 50003 3750

35315 Double Clamp 2.5-2 for 50003 2090 31553 Pressurebeam H-2000 for 50003 3030 35367 Bottom Section for 50003 4010

15771 Closed Contactor AB100-C09KJ400 
24VAC for 50003 2110 35342 Silicon Holder for 50003 3050 35368 Spring Control Box for 50003 4020

35317 Earth Terminal PE 6-10 for 50003 2130 35343 Silicon Holder for 50003 3055 35369 Swivel Castor Black ST.ST. 100mm 
for 50003 4030

35318 Wireclamp 6-2/2 AN for 50003 2140 35344 Sealing Mechanism for 50003 3060 35370 Fixed Castor STST. for 50003 4040

35319 Rail JMV35SL 9-Hole 220mm for 50003 2150 15889 Sealbeam Singleseal L=500mm Com-
plete for 50003 3100 35211 Hexagon Screw M8x16 DIN933 A2 for 

50003 4050

35320 Hex.Socket Head Cap Screw M4x8 
DIN912 A2 for 50003 2170 35346 Sealbeam DS/1/495 for 50003 3110 35372 Castle Washer M8 for 50003 4060

34998 Flat Washer M4 D9021 A2 for 120/140   
P32/Carriage Ring M4 for 50003 2175 35347 Sealbeam TS/1/495 for 50003 3120 27814 Hexagon Nut M8 DIN934 A2 for 50003 4065

35322 Earth Terminal M4 1x45-GR for 50003 2180 35348 Sealbeam 8mm/1/495 for 50003 3130 35298 Cable Gland M20x1.5 Brass for 50003 4070

35323 Endplate Wireconnector for 50003 2190 27837 Hose (O2) Drago 6x13 for 50003 3290 35375 Nut M20x1.5 MS for 50003 4075

35324 Sealcord C1-07 for 50003 2200 27836 Connectingpiece T-Piece 6mm for 50003 3310 35376 Cable Gland M20x1.5 Plastic for 50003 4080

35325 Sealcord KK C1-22 for 50003 2205 30019 Hose Clip Klemfa 12.8x14.8mm for 50003 3320 35377 Lid Locker for 50003 4160

35326 Controlcable CC1-01 for 50003 2210 35352 Cable Clamp 1x12mm DIN7257 for 50003 3330 27822 Castle Washer M3 for 50003 4165

35327 Network-Cord CM 1-11 for 50003 2220 35353 Self Tapping Screw PIAS 3.5x9.5 for 
50003 3340 35293 Slotted Cheese Head Screw M3x5 A2 

DIN84 for 50003 4170

35328 Feed Main Switch CM2-04 for 50003 2230 35354 Tube Alu 10x1mm L=400mm for 50003 3350 35380 Slotted Cheese Head Screw M4x12 A2 
DIN84 for 50003 4180

35329 Pump Cord CM4-09 for 50003 2250 35355 Cable Clip 1x10mm DIN72571 for 50003 3360 35381 Terminal Block 4-Pole for 50003 4200

35330 Valve Cord CC2-02 for 50003 2260 31554 Adj.Screw/Soc.Head M6x6 DIN916 A2 
for 50003 3430 35382 Cover Connectionblock 4-Pole for 50003 4210

35331 Cable Channel 40x40 for 50003 2280 15842 Silicone T-Profiel 40 Shore One Meter 
for 50003 3490 35383 Slotted Cheese Head Screw M4x16 A2 

DIN84 for 50003 4220

35332 Cable Microswitch for 50003 2290 35358 Conical Compression Spring for 50003 3580 35384 Safety Clamp Vacuum Pump for 50003 4300

35333 WM01 Feed Transformer Primary for 
50003 2300 35359 Hexagon Bolt M6x40 DIN931 A2 for 

50003 3590 27786 Flat Washer M6 D9021 A2 for 50003 4310

Parts Breakdown
Model VP-NL-0040-M 50003



Parts Breakdown

Item No. Description Position Item No. Description Position Item No. Description Position

27787 Hexagon Screw M6x16 DIN933 A2 for 
50003 4320 35391 Adj.Screw/Soc.Head M8x25 DIN916 A2 

for 50003 5070 27789 Slott.Rais.Counter.Head Screw M4x10 
DIN7985 A2 for 50003 9040

35387 Vac Pump 040-132 230/400-3-50 E for 
50003 5010 35219 Flat Washer M8 D9021 A2 for 50003 5080 35419 Sticker Tension + Warning for 50003 9420

35388 Hose Clip ABA 32-44mm for 50003 5040 27814 Hexagon Nut M8 DIN934 A2 for 50003 5100 27794 Sticker Machinetype for 50003 9430

15833 PVC Suctionhose HNA-32x42mm for 
50003 5050 65754 Cover Protection 04-Control for 50003 9020 35223 Sticker 19x38 Yellow for 50003 9440

35390 Pipe Nipple Half 1/2 1 for 50003 5060 65753 Cap Wide Holder 04-Control for 50003 9030 35224 Sticker 98x65 Yellow for 50003 9450

Model VP-NL-0040-M 50003


